LM484Hx-421

WHEEL

46013-492
Oct. 1998 | 3§89
REF. | PARTS MO. PARTS NAME QTY PRICE(Y) | RECOMM.|  REMARKS
NO. INCLUDING (%)
151043 i145 | HOUS ING G 1 3
2 [11142 11121 | ADJUSTER __ J]930 J0F 1 3] (L
311142 i 113 ADJUSTER ; 1 5] (R
4] 71041 1108 ¢ WHEBL ASS'Y 2 - :
5| 91086 | 102 TIRE 1 15 Tk
6 | 36107 i 102 ¢ WHEEL 1 3 g
7| 932L 0696 BEARING 2 5
8 | 86070 i 110 CAP 4 3
9 | 68036 101 WASHER 4 3
10 | 664V 0626 WAVE SPRING WASHER MEx26 | 2 3
11 | 81057 { 181 ¢ HEXAGON BOLT 4 3
12 | 11150 ¢ 101 ! ADJUST LEVER 2 3
13| 36061 § 121 KNOB 4 3
14| 31057 { 132 HEXAGON BOLT 4 3
15| 5691 0800 ! FLANGE NYLON NUT M8 4 3
16| 71122 i 101 ADJUSTER ASS'Y 1 -1 W
17:] 11142 104 ADJUSTER 1 3
18'], 945L 0349 ! BEARING 1 5
19 | 71122 ¢ 102 ¢ ADJUSTER ASS'Y 1 - ®
20 | 11142 § 105 | ADJUSTER 1 3
21 | 945L 0349 i BEARING 1 5
g8 | TIO4T Tf1ad WHEEL ASS'Y 2 -
23 | 91086 : 106 | TIRE 1 15
24 | 36107 { 101 ¢ WHEEL i 3
25 | 71158 | 101 ¢ RATCHET ASS'Y 1 - ®




LM484+x-421

WHEEL

_ 46013-492
“Oct. 1998 | &0

REF. PARTS NO. PARTS NAME Q' TY PRICE(¥) | RECOMM. REMARKS
NO. INCLUDING (%)

26 | 11102 i 138 ¢ HOLDER 1 3

27 | 68013 | 266 : SPRING 1 5

28 | 31034 (170 ¢ PIN 2 3

29 | 71158 {102 i RATCHET ASS'Y 1 )

30 | 11102 i 138 HOLDER 1 3 e TR

31 | 68013 i 266 SPRING 1 5 i

32 | 31034 i 170 PIN 2 3

33 | 61003 {112 ¢ THRUST PLATE 2 10

34 | 31034 {137} PIN 2 10

37 | 68036 | 145 ¢ WASHER 2 3

39 | 11150 {102 ¢ ADJUST LEVER 2 3

43 | 31042 i 148 | SHAFT BOLT 1 3

44 | 71028 | 116 | GUARD ASS'Y 1 -

45 | 36079 | 108 | GUARD C.P. 1 3

46 | 36097 | 111 PIPE 1 3

47 | 68013 198 ¢ SPRING 1 g

48 | 36065 214 | COVER 1 3

49 | 71137 132 ¢ BOLT AND NUT SET 1 -

50 | 376L 0508 | (+) TRUSS SCREW M5x8 § 3

51| 579L 0500 | FLANGE NUT M5 § 3

52 | 36006 | 108 i ABSORBER 2 10




LM484x-421

GEAR CASE

Note:
*Marked parts should be applied for
machine serial No. 70501 and after. 34_—;
46013-492
Oct. 1998 | 179
REF. | PARTS NO. PARTS NAME QTY PRICECY) | RECOMM.|  REMARKS
NO, _ INCLUDING %)
171008 205 : | GEAR CASE ASS'Y - i = -
LR e ey o o o | o
2 [ 51001 | 195 GEAR CASE 1 3
351001 196 GEAR CASE 1 3 :
4 | 61002 i 161 : OIL SFAL SD 10205 |1 5 . ¥
| 5161002 162 OIL SEAL SD 8144 |2 5 "
| 6[61002 : 163 : OIL SEAL SD 1524 9 [2 5
| 7164024 104 SHIFTER SHAFT i 3
8 | 214B 11000 0-RING S110 1 5
911006 | 101 : STAY C.P. 1 3
10 [ 61003 | 109 : THRUST PLATE 1 5
1178001 (136 BEVEL GEAR ] 3
12 | 61024 ° 117 SPACER 1 5
13 | 78003 : 111 : PINION 1 3
14 | 91097 . 101 UNIVERSAL JOINT 1 3
15| 812V 2000 C-SNAP RING FOR SHAFT $20 1 1
16| 717B 0418 PARALLEL PIN 6 4x18 11 3
SRR R O RS e mmseen sgms s @ it LL | 3
*| 17| 64014 ; 236 ° SHAF o 1 b 1
R TR I 2 i 1 3
% 18°| 68013 | 262 SPRING 1 g
SN B  TEE T , U JH 5 W [ e
x| 1931034 171 PIN 1 3
.20 64014 5157 | 3101 ¢ oSS B L 3
x| 20°| 64014 : 235 SHAFT 1 3
21.] 11097 : 106 : SHIFTER FORK 1 3




Note:

*Marked parts should be applied for

LMA484+x-421

GEAR CASE

nachine serial No. 70501 and after. 34— ;
46013-492
Oct. 1998 | 2./9
REF. | PARTS NO. PARTS ~NAME @ TY | PRICECY) | RECOMM.|  REMARKS
NG. . INCLUDING (%)
22 [ 11129 ' 107 - CLUTCH 1 3
23 | 61024 - 118 - SPACER 9 3
..24 178004 1139 0 BEUR i o i G A L 3
et I e - -
.25)78004 140 | GEAR .l - 3 % ¥
MG LR 2o e — 1
26 | 64014 185 : SHAFT 1 3
27 | 78012 ' 107 : GEAR C.P. 1 B 3
28 | 31034 : 150 ° PIN - 1 3
29 | 11104 {119 ARM 1 3 u
30 | 11104 : 187 ° ARM 1 3
31| 311H 0630 HEXAGON BOLT M6x30 1 3
32 | 571L 0600 FLANGE NUT M6 L 3
33 | 613L 0600 : PLAIN WASHER M6 1 3
34 | 320L 0525 ! (+)HEXAGON BOLTCH/PY) M5x25 1 3
35 | 571L 0500 FLANGE NUT M5 1 3
36 | 611L D500 PLAIN WASHER M5 1] 3
37 | 318L 0612 (+)HEXAGON BOLT(W/SW) M6x12 | 1 3 T
38 | 315L 0635 : (+)HEXAGON BOLT(W/SW, PW) H6x35 2 3
39| 315L 0625 (+)HEXAGON BOLT(W/SW, PW) M6x25 3 3
40 | 31057 126 ° HEXAGON BOLT 1 3 .
41| 68001 110: | FIBER WASHER 1 3
42[11083 201 | COLLAR ; | ) :
43 | 611L 0600 ' PLAIN WASHER M6 1 3
44 | 812V 2200 ¢ C-SNAP RING FOR SHAFT $22 1 1
%*| 45| 736U 0320 SPRING PIN 1 3




LMA484Hx-421

GRASS CUTING

46013-492
Dec. 1996 | 579
REF. | PARTS NO. PARTS NAME QTY PRICE(¥) | RECOMM.|  REMARKS
NO. INCLUDING (%)

1]71082 i 104 FAN ASS'Y 1 =

2| 51125 {103 FAN 1 5

3 [ 11102 { 151 i HOLDER 1 5

4| 36065 i 196 ¢ COVER 1 5 :
5| 3351 0620 : FLANGE BOLT M6x20 4 5 R
6 | 580L 0600 FLANGE NUT M6 4 3 i

7 | 91014 : 165 BLADE 1 15

8 | 31057 | 220 BOLT 2 15

9 | 36065 | 200 COVER 1 10
10 | 312L 0816 | HEXAGON BOLT § 3
11| 377L 0812 ¢ (+)BINDING SCREW 1 3
12 | 36046 : 122 | SAFETY GUARD 1 3
13 [ 11012 {126 HANGER BAND 2 3

14 | 3351 0616 | FLANGE BOLT MEx16 | 2 3

15 | 818V 0800 ! E-SNAP RING $8 1 4
16 | 611L 1000 : WASHER ML0 1 3
1791049 § 119 ¢ CONNECTOR 1 3
18 | 11006 | 123 ¢ STAY C.P. 1 3
19 [ 51090 | 107 | PROTECTOR 2 5

20 | 512L 0600 | HEXAGON NUT M6 4 3

21 | 385L 0610 ¢ FLANGE BOLT  MBx10 |4 3
22 | 51090 108 PROTECTOR 2 5
23| 470L 0514 (+) TAPPING SCREW M5x14 |2 3
24 | 68036 | 159 WASHER 2 3

25 | 36065 | 179 COVER 1 3




LM484+x-421

GRASS CUTING

23

15

46013-492

Dec.

1996

|  6./9

REF.
NO.

PARTS NO.

PARTS NAME

QTY

INCLUDIN

PRICE (¥)

RECOMM.

REMARKS
(%)

26

91097 { 101 ¢

UNIVERSAL JOINT

21

812V 2000

C-SNAP RING FOR SHAFT

¢ 20

28

T17B 0418

PARALLEL PIN

@ 4x18

29

64014

244

SHAFT

30

360635

195 ¢

COVER

,m"‘.b' ;

31

36065

180 |

COVER

32

71067

106 !

BRAKE ASS'Y

= | = | —

33

1.9040%

952 000

WASHER

34

L72600

VA4 010

BLADE HOLDER ASS Y

35

L75183

VA3 7000

CLUTCH SPRING

36

L72613

VA4 000

BLADE HOLDER ASS’ Y

37

L75140

VAS 01

DRIVEN DISK C.P.

38

L75130

Va4 000

DRIVE DISK

33

194401

16150

WOODRUFF KEY

40

190021

VA4 D00

SPECIAL BOLT

41

L75132

VA4 000

BRAKE HOLDER SPRING

42

L75100

VA4 010

BRAKE C.P.

43

L75110:

VA4 000

BALL RETAINER

44

L75090i

VA4 020

BALL CONTROL PLATE

p— | =

45

190501

952 910

THRUST WASHER

46

190014

952 000

FLANGE BOLT

47

119512

883 000

FAN COLLAR

48

L75182

VA3 §001

CLUTCH RETURN SPRING

[ e I e P e L L2 B L0 L el T e e el

43

61024

169 :

SPACER

50

671V

1000

CONICAL SPRING WASHER

M10




LM484IHX-421

GRASS CUTTER

26

........

S 27~28 3
&
&

28—39

—

46013-492
Dec. 1996 | 79

REF. PARTS NO. PARTS NAME Q' TY PRICE (¥) | RECOMM. REMARKS
NO. INCLUDING (%)

51 | 31057 { 196 : HEXAGON BOLT 1 3

52 | 51002 { 106 ¢ WIRE HOLDER 1 3

53 | 1024 | 185 ¢ SPACER 1 3

54 | 31057 { 204 ¢ HEXAGON BOLT 1 3 _

55 | 842 0612 ¢ FLANGE BOLT TAPPING Mex12 |2 3 5 &

56 | 671V 0800 CONICAL SPRING WASHER M8 1 3 ¥

57 | 71226 {111 | BRACKET C.P. 1 3

58 | 31057 {189 i HEXAGON BOLT 2 3

59 | 569L 0800 : FLANGE NYLON NUT M8 1 3

60 | 661L 0800 SPRING LOCK WASHER M8 2 3

61 | 613L 0800 PLAIN WASHER M8 3 3

62 | 61024 142 SPACER 2 3

63 | 68036 i 158 WASHER 7 3

29



LM4B4HX—421

HANDLE

46013-492
Oct. 19988 | 8/9
REF. | PARTS NO. PARTS NAME Q' TY | PRICECY) | RECOMM.|  REMARKS
L4 5 INCLUDING %)
151027 : 222 : | HANDLE 1 3
211113:293 . | STAY 1 5
3|11095 138 ° | LBVER 1 70
4| 68036 . 200 : | WASHER 9 3
5161024 | SPACER 1 3 0
6| 335L 0820 : | FLANGE BOLT M8x20 | 1 3 £ -
7| 335L 0830 ° | FLANGE BOLT M8x30 | 1 3
8 | 569L 0800 : | FLANGE NYLON NUT M8 3 3
0| 6647 1600 : | WAVE SPRING WASHER M16 3 3
10 | 68036 | 206 * | WASHER | 3
1191003 ; 144 . | CONTROL CABLE i 15
12| 71161 105 : | LEVER ASS'Y 1 -
13111095 : 139 ° LEVER 1 3
14 | 76007 : 131 . BUSH 9 15
15 | 68013 | 183 . | SPRING 1 e
16 | 91008 : 140 = | CONTROL CABLE B 5
17 1 91010 : 169 - | THROTTLE LEVER ) 101
18 | 61003 " 113 . | THRUST PLATE 1 i
19 | 68013 . 160 SPRING 1 3
20 | 31058 107 - | HEXAGON NUT 1 3
21 | 91001 ‘ 233 : THROTTLE WIRE 1 10
22 | 11095 | 117 . | LEVER 1 )
23 | 31062 : 109 | | PRE-COAT LOCK BOLT ] 5
24 | 68013 : 161 : SPRING 1 3
25191003 : 125 | CONTROL CABLE 1 5




LM484HX—421

HANDLE

46013-492
Oct. 1998 | 9.9
REF. | PARTS NO. PARTS  NAME Q1Y PRICECY) | RECOMM.|  REMARKS
NO. INCLUDING (%))
26 | 36065 : 168 COVER 1 ! 3
271 470L 0514 - (+)TAPPING SCREW M5x14 | 2 3
28 | 71052 : 119 BOLT SET 1 .
29 | 31057 - 134 . BOLT 9 ==
30 | 36061 : 118 KNOB 4 3 TR
31 | 68028 : 103 WIRE BAND 2 3 R
32 | 51027 ° 146 HANDLE 1 3
38 LBIT16 113y HANDLE BRACKET 5] s | (L)
o4 [BITT8 1118 ¢ HANDLE BRACKET 1 31 (R)
35| 812L 825 HEXAGON BOLTCW/SH) H8x25 | 2 3
36 | 564L 0800 : HEXAGON CAP NUT M8 4] 3
37168036 - 101 - WASHER 4] 3
38 | 661L 0800 SPRING LOCK WASHER 18 2| 3
39111062 . 112 . FRAME C. P. 1 3
40 | 36098 : 123 GRASS BAG C.P. 1 15
41 | 68037 107 | PLAIN WASHER 1 ol
|




	lm4840001.JPG
	lm4840002.JPG
	lm4840003.JPG
	lm4840004.JPG
	lm4840005.JPG
	lm4840006.JPG
	lm4840007.JPG
	lm4840008.JPG
	lm4840009.JPG

